



TEST REPORT

13001 ATHENS AVENUE
CLEVELAND, OHIO 44107
T. 216.521.1800
F. 216.228.4520

3281 WEST COUNTY ROAD O NS
FRANKFORT INDIANA 46041-6966
T. 765.654.0477
F. 765.654.0857

Date: 05-02-06
Certification: 148556*1*1

Cust PO: SL11497
Lot Nbr: 517904
Quantity: 7587 Pieces
Mfg Date: 05-02-06

ASTM A-490-04a, TYPE 1 and TYPE 3 BOLTS
THE FOLLOWING STATEMENTS DO NOT APPLY TO:
ASTM A-325-04b, TYPE 1 and TYPE 3 BOLTS
These bolts passed magnetic particle inspection for longitudinal
discontinuities and transverse cracks, per ASTM A490-04a, E709, and
EL444 Test Methods.
These bolts passed carburization and decarburization tests, per SAE J121.
=====

The listed standards, specifications, and sampling schemes are of the revision
in effect on the date of manufacture unless noted otherwise. Only those
standards specifically noted under "test methods" or "additional test methods"
are included on LE's scope of laboratory accreditation.

DEVIATIONS FROM THE TEST METHODS

None

This lot has been found to conform to the requirements of the above standards
and specifications

Original Mill Certification Attached
Certification Mailed to this address:
6900 NORTH BROADWAY, PO BOX 470037
ST. LOUIS, MO 63147, Attn: Katie Yost

